



### Asbestos in Materials Individual Results : Round 067 : 067 AIMS Round 67

For Laboratory Number : 1991 AGT Vonka Muh. Ve Lab. Hiz. San. Ve Tic. Ltd. Sti. Istanbul SB.

Report Issued 25/02/2019 11:37:00

Report No. 067/586/11169/ 20185

Your Performance Score 7

Your Performance Classification Good

Your Score This Round 0

Sample	Your Result	Assigned Result	Sample Score
1	Amosite,	Amosite,	0
2	No Asbestos,	No Asbestos,	0
3	Anthophyllite,	Anthophyllite,	0
4	Crocidolite ,	Crocidolite ,	0